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(Numero) Number 
(Fecha) Date 

OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 
t.\( <'OHI)I\C: 1 0  E \ I I 2 0 4  I\I'L 3.11 

\SI (;t K\\l l t . \ ' l 'O DF ( \l . il).\l) CFU 1 lklC:\l)O l ) t  ( l \ l l ' l . l \ l l t ' \  1 O 
WE CERTIFY THAT THE PRODUCT LISTED BELOW WAS DESIGNED, MANUFACTURED AND TESTED ACCORDING TO OUR QUALITY SYSTEM AND REQUIREMENTS GlVEN ONE OR MORE OF THE 

FOLLOWING STANDARDS 1.AST EDITION: 
(CERTIFICAMOS QUE El. PRODUCTO LISTADO ABAJO FUE DISEÑADO, FABRICADO Y PROBADO DE ACliCRDO CON NUESSRO SISTEMA DE CALIDAD Y CON REQlJlSlTOS ESTABLECIDOS EN UNO O MAS DE 1.0s SIGUIENTES 

ESTAM>N<ES ULTIMA EDICION ) 

API 598 - VALVE INSPECTION AND TESTING API 6D - PIPELINE VALVES -CATE, PLUG, BALL AND CHECK 
API 599 - METAL PLUG VALVES - FLANGED, THREADED AND WELDING API 600 - STEEL CATE VALVES, FLANGED AND WELDiNG ENDS 
ANSI B16-10 - FACE TO FACE AND END TO END DIMENSIONS OF VALVES ANSIBI6-11 - FORGED FITTINGS, SOCKET - WELDING AND THREADED 
ANSI B 16-34 - VALVES - FLANGED, THREADED AND WELDING ENDS API 602 - COMPACT STEEL CATE VALVES - FLANGED, THREADED, 
MSS-SP61 - PRESSURE 'TESTING OF STEEL VALVES WELDING AND EXTENDED - RODY ENUS 

Part No. AR031A08MAB830000M 
(CUdiSo) 

Descri~tion 3" Fig. 5341 F UT WCB, API TRIM No.8 830000 
Descripción CAST STEEL SWING CHECK VALVE 1.50 CLASS 

(VALVCLA R E T E N C I ~ N  TIPO COLIJMPIO DE ACERO FUNDIDO CLASE 150) 
VALVE WIl'I1 LOW EMlSSlON CONTROL (50 FYMS MA.K.1 (VAI.VIIU SL'MINISTRIDA CON CONTROL DE BAJAS 
E.MISIONES FUGITIV:\S (S0 PPM'S M,\X.) ) 
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CHEMICAL COMPOSITION (%) COMPOSICIÓN QUIMICA (%) I TENS YIELD ELG RED BHU 1 
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CERTIFICADO POR: CERTIFIED BY : 
ASECmAMIENTO DE CALIDAD QIIALITY ..\SSGRASCE 

ITEM HEAT NO. MATERIAL 
iPARTEl (COLADA) (ASTMI 

CDl'ER WH33888 ASrM ii-216iWCB 
TAP.6 

WEDGE Wtl82042 ASTM A - ~ I ~ I C I I  I 
DISCO 

Nonnalizated lo íNomalizado al 930 Tampir lo i'lcrnlile a) 650 Enfriado en aire 
0 .204  0 .937  0.023 0.011 0 .485  0.012 0 .020  0.010 0.023 0 .004  

Nomializaled lo (Nomializado a) 930 Te~npeito i T ~ m ~ l e  a) 650 Eiifriado cn ñirc. 

0.114 0.620 0.026 0 .007  0.570 0.085 13.140 0.015 0.020 0.009 
Nomalirado a iNomalirated fo )  970 'Tiingle a (Teiniier 101 6 3 0  Caoled in aii. 

BODY WH33947 ASTM A-II~IWCB 1 0 . 2 2 0  0 .910  0.033 0.016 0.470 0 .020  0.039 0.010 0 .036  0.004 1 75.55 4 6 . j 5  2 7  50  168 
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